

South East London Community Pharmacy Injectable Medications for Symptom Control Access Service 2025/26: live from 1 August 2025

End of life medicines stock list for the specialist injectable symptom control medications access service

Note: Those in blue are medications to be stocked by the participating pharmacies as a requirement under the NHS England Pharmacy Quality Service Domain 1. Those in **yellow bold** are additional medications to be stocked under this South East London Scheme.

Medication / form	Strength	Suggested minimum quantity
Alfentanil injection	1 mg/ 2 mL	1 x 10
	5 mg/ 1 mL	1 x 10
Cyclizine injection	50 mg/ 1 mL	2 x 5
Dexamethasone injection	4 mg/ 1 mL	1 x 10
Furosemide injection	20 mg/ 2 mL	1 x 10
Glycopyrronium injection	200 mcg / 1 mL	2 x 10
Haloperidol injection	5 mg / 1 mL	1 x 10
Hyoscine butylbromide injection	20 mg/ 1 mL	1 x 10
Levetiracetam injection	500 mg/ 5 mL	1 x 10
Levomepromazine injection	25 mg/ 1 mL	1 x 10
Metoclopramide injection	10 mg/ 2 mL	1 x 10
Midazolam injection	10 mg / 2 mL	1 x 10
Morphine injection	10 mg/ 1 mL	1 x 10
	30 mg/ 1 mL	1 x 10
Oxycodone injection	10 mg/ 1 mL	2 x 5
	50 mg/ 1 mL	1 x 5
Sodium chloride 0.9% infusion	500 mL	2 x 500 mL
Sodium chloride 0.9% ampoules	10 mL	2 x 10
Water for injection ampoules	10 mL	2 x 10

